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Parts Breakdown 5820

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 934301-3 WING NUT M6, N1900B  1
 2 942151-2 SPRING WASHER 6, 5007NB  2
 3 231730-4 TEN. SPRING 4, 5005BA  1
 4 251919-8 C.S.N. BOLT M6X20, 5402NA  1
 5 154365-3 BLADE CASE, 5820  1
 6 254011-9 WOODRUFF KEY 4, 9557PB  1
 7 214001-4 P. BEARING 8, JN3200  1
 8 253309-1 T. WASHER 8, LS1020  1
 9 221768-7 H. GEAR 50, 5820  1
 10 257531-2 SLEEVE 12, 5820  1
 11 211106-1 B. BEARING 6201LLB, 5007NB  1
 12 322215-2 SPINDLE, 5820  1
 13 911141-6 P.H. SCREW M4X22, 9500D  4
 14 262502-6 RUBBER SLEEVE 6, 5037NB  1
 15 251247-1 P.H. SCREW M6X20, 5037NB  1
 16 267056-8 F. WASHER 38, 5820  1
 17 164911-4 SAFETY COVER, 5820  1
 18 961155-5 RETAINING RING S-38, 4200H  1
 19 224151-7 INNER FLANGE, 5007FK  1
 20 224114-3 OUTER FLANGE, 5800BR  1
 21 251609-3 H.F.H. BOLT M6X17, 2030S  1
 21 266024-8 H.S.H. BOLT M6X20, 5740NB  1
 22   664013-1   CORD (2X18X8 SJT), N9501B  1
 23 682502-4 CORD GUARD 8-85, HP2010N  1
 24 687001-1 STRAIN RELIEF, 6013BR  1
 25 911133-5 P.H. SCREW M4X18, N9501B  2
 26 182106-7 MOTOR HOUSING SET, 5820  1
 27 265876-4 TAPPING SCREW BT4X40, BO5001  8
 29 651243-3 SWITCH, 5005BA  1
 30 911153-9 P.H. SCREW M4X28, JR3000V  3
 31 911258-5 P.H. SCREW M5X35, 9045N  3
 32 182068-9 HANDLE SET, 5820  1
 33 632067-6 TERMINAL BASE 72B, 5820  1
 34 263002-9 RUBBER PIN 4, HR2400  1
 35 182068-9 HANDLE SET, 5820  1
 36 213406-5 O RING 30, HR5000  1
 37 211066-7 B. BEARING 6200LLB, BO4552  1
 38 241091-4 FAN 86, 5820  1
 39 512986-1 N/A  1
 41 211033-2 B. BEARING 608LB, 5091D  1
 42 253192-6 F. WASHER 14, HR2400  1
 43 213255-0 O RING 18, 4200H  1
 44 634036-3 FIELD, 5820  1
 45 191921-8 CARBON BRUSH 120, 5820  1
 45 194980-1 N/A  1
 46   182106-7   MOTOR HOUSING SET, 5820  1
 47 856101-0 NAME PLATE, 5820  1
 48 251919-8 C.S.N. BOLT M6X20, 5402NA  1
 49 924316-8 THUMB SCREW M6X15, 5402A  1
 50 231316-4 COMP. SPRING 7, 5005BA  1
 51 934301-3 WING NUT M6, N1900B  1
 52 942151-2 SPRING WASHER 6, 5007NB  1
 53 941151-9 F. WASHER 6, 5007NB  1
 54 133149-2 N/A  1
 55 951222-4 SPRING PIN 6-36, 2030S  1
 400 792422-5 N/A  1
 400 792718-4 N/A  1
 401 164095-8 GUIDE RULE, 4200H  1
 402 781401-8 SPANNER, 5820  1
 403 782209-3 SOCKET WRENCH, 4200H  1
 403 783203-8 HEX WRENCH 5, 2708  1
 404   410047-0   WRENCH HOLDER, GV5000  1
 900 817709-5 CAUTION LABEL, 5077B  1
 901 654532-5 TERMINAL BLOCK, 9523NB  1
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